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PITTSBU&.03H TESTING LABOR,-TORY
EEITADLISHED 1601

PITTSBURGH. PA. Orde
A4 A MUTUAL PROTECTION TO CLIENTO, THE PUBLIC AND OURSELVES. ALL REPO*TS
A"a SUBMITTED As THE CONMrIDENTIAL PROP9RTf OF CLIENTS. AND AUTHORIZATION

FOR PUBLICATION OF STATEMENTS. CONCLUSIONS OR EKTRACTlr FROM Oi REGARDING Repo
OUR REPORTS IS6 REfERVED PENDING OUR WRITTEN APPROVAL.

From FP.I

r No. TA-7732

rt No.

REPORT flmlc 9/7/72

REPORT OF TEST ON CONCRETE CYLINDERS
6" DIAMETER BY 12" LENGTH

REPORTED TO:
PROJECT:
Concrete Supplier:
Arch-Engineer:
General Contractor:

FLORIDA POWER CORP.
CRYSTAL RIVER PLANT UNIT NO. 3
West Coast Concrete, Inc.
Gilbert Assoc., Inc.
J. A. Jones

Location of Concrete 01
-cemet 

I Pour # 522 R---.

Date Cast 7- 19-72 Concrete Class 5000 P.S.I. Area 28.27 Sq. In.

-Cement Factor 6.75 Brand Fla. Portland Type _ - Aggregate Size ........ A.4 #67

DEL. CYLINDER W/C SLUMP AIR % CONCRETE DATE TESTED AGE TOTAL LOAO COMP. ST. SIPCIFIC
S/N. IDENT. GAL.-BACKI INCHES TEMP. DF. DAYS I.3. P.8.1. LOCATION

4016 -T06A 4.69 12 3 174 3 T7 7/26/72 7 15TS& .5390i See ielow
B 7/26/72 ' 7 145, 000: 513TM
C 81__172 28 188 ;0___'___65_

D 8/16/72 28 ,192,500 6810
E 10/17/72 90 200,000 7Q70

F l_/17/72 90 196-soo 695o
-7' S. of N. BCtires 2nd lift

24024 1927 A 4.56 1i.. 3.4 65 7/26/72 7 160,000 5660 See S.lov
111 1 7/26/72 7 152.500 5390 1
C _.8/16/72 28 193,000 6830_
D 8/16/72 28 1",,00 702')
E 10/17/72 q0 202.500 7160

19917/ 1. 208-500, 7380
___171 NII of S. Buttr ss 5tb lift

J ,A2

•d

2-

1 -

Florida Power Corp.. H. C.
Florida Power Corp., E#-51w-
PTL - Tampa ". P.E.

-or'[11
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"FM 2.12 Exhibit 6

PITTSBURGH TESTING LABORATORY
LITA13..ISO 1001

PITTSBURGH. PA. Orde
AS A MUTUAL PROTCTION TO CLAENTS. THE PUULtC AND OURSCLVEN. ALL REPORTS
ARr ODUMITTEO As THE CONPIOENTIAL PROPERTY OF CLIENTS. AND AUTHORIZA1|ON
FOR PULLICATION OF STATEMENTS. CONCLUSIONI OR EXTRACTS P*OM OR R1rGARDINO Rep

OUR REPORTS I RE9ERVED PENDING OUR WRITTEN APPROVAL.

page 2 of 14

Form FNII

I? ;r No. TA-7732
'I

Irt No.
V

REPORT uI•wate

REPORT OF TEST ON CONCRETE CYLINDERS
6" DIAMETER BY 12" LENGTH

REPORTED TO: FLORIDA F
PROJECT: CRYSTAL i
Concrete Supplier: West Coast
Arch-Engineer: GIIlbrt Assi
General Contractor: J. A. Jones

'OWER CORP.
UVER PLANT UNIT NO. 3
Concrete, Inc.
Oc., Inc.

Pour #528 RILocation J Concrete PII *
,lacemnutL-- *I: 7

Date Cast 7-25-72 Concrete Class. 5000 P.S.I. Area 28.27 Sq. In.

Cement Factor 6.75 Brand Fla Portland Type Aggregate Size AVII #67

DEL. CYLINDER W/C SLUMP AIR % CONCRETE DATE TESTED AGE TOTAL LOAD COMP. ST. SECIFIC
41/w. WENT. OAL.41ACK INCHES TEMP. IF. DAYS I". P.a.I. hOCAT#O

240"_ 1932 A 4.70 2j7 3.6 63 6-1-72 7 147,001 5200 Bea lBe w
I _____ ___8-1__ -72 7 152 500 539

C - 8-22 72 1851 So 6540 _ _

D 8-22-72 28 177,500 6280 '
"' K _o-23-72 9 195 500 092 1

F ....... 10-23-72 90 203.500 7200
-_ 4! E of W vall. 2u I Ift_

2W--8 .934 A 4.52 2 3.7 64 8-1-72 T 130 500 --400 he Beow'
3 8-1-72 7 151,500 '5360

D 8-22-72 28 1751500 6210
1- 10-2•-72 90 199.000 7040 ......7 .. UP023-72 -90 _ 193,Q00 6830-...

_'7 W. o! . 1 3..wal ...._

- --

I - pllw14a Power Corp., H2-C-
2 - PJiwdd. Power Corp., E. E.
I -PTL - Tmpe _LVRY wAAE LIVRAY. MAUGER



2.12
PITTSBU&H TESTING LABOFATORY
Exhibit 6 PITTSBURGH. PA. Orde

A: A MUTUAL PROTIECTION TO CLITNY ". INC P6.'V.IC AND OURSILVI5. ALL N1rEPORTi
A R 5U 64TT50 AS IHC CON ILOtt#T'AL PROPEIrTY OF CLt.CNTve. AND AUTyOR'AT=OM
FOR PU5*L1CA1iON OF STAT&MINNI. 0NOCLUI5ONS OR ENTRAV"!5 FROM OR REOARDEIM

OUR sRCPO"Te IsLSClRVED PrNO0NO OUR WRITTEN APPROVAL.

Form FP,.I

ff 14

REPORT
REPORT OF-TEST ON CONCRETE CYLINDERS

6" DIAMETER BY 12 LENGTH1

geU_'-01

i
REPORTED TQ,: FLORIDA F
PROJErT: CRYSTAL
Concrv:, !.ppJier: West Coast
AAek.Ei;~,Li r: Gilbert Ass,
Gesroi w ,4.vtor: J. A. Jones

POWER CORP.
RIVER PLANT UNIT NO. 3
Concrete, Inc.

Oc., Inc. Test Date 4-3-73

Test Inae etor. d L...FOU: wr;n..~- ~ete PI

A* VN ,N .X WV.J,,Lm

Date Cast 3-6-73 Concrete Class 5000 - P.S.I. Area 28.27 Sq. In.

Cement Factor 1 8.77 Brand Fla. Portland Typz II Aggregate Size. .- /I" - 3/8"

OIL. CYLINDER W/C SLUMP A * CONCRETE TT T ALLOAD COMP.IT. SPECIFI
I/. ENT. GAL.-SACK INHE IR% EP. F. DAETESTED A OALLOAD COP. WI. I LOCAION

0~2737j 2 21 6A 3111jt0o 3~ 3-13-73 72 0200 ! See NCR0213
B2__ _ __" I 1 1 j99,oCo 3 00o 1

_ B __ _1 2 152,000 5380 _

D ,1 i 5,1

T_ E I I6 V
__ __ __ __

_______ _

_ _ I 11 _ _ _]'_ _ _ _ _ I _ _ i _ _ _

_______REMA_____RKS_________:_______ __________I______ _______________________________

-~_ __ __ _ __ _ __ __ I__ __ __ ____ A __ __ __ __ __ __ __ __ _ ,__

MURGH TESTING
cOs 2 - JAJQUO6lity Control

3 P TL
T't4-4-3-1o



FM 2.12 Exhibit 6

PITTSBU,.GH TESTING LABOR.,TORY Form FP-1

]Ts•rBI5HED IR&I

PITTSBURGH, PA. Order No. TA-7732
AB A MUTUAL PROTfCTION TO CLI[NIS. Th7 PU4LtC AND OURItLVLi. ALL RZPORTe
AR E SU ITTtO AS THE CONrflNTIAL rRQP(RTV OF CL41NYI. AND AUTHORIZATION

Ora PUBLICATION Of STATtMtNTS. CONCLVUiONS OR IXTRACT9 FROM ON REOARDING N __
OUR RLPO R7* I5 RIrVATiOD PENWING OUR WRIT'TEN APPROVAL.. ep 0rt No,

.IT

REPORT Date _ _ _

REPORT OF ,'EST ON CONCRETE CYLINDERS
6 DIAMETER BY 12 LEN TH

REPORTED TO: FLORIDA POWER CORP.
PROJECT: CRYSTAL RIVER PLANT UNIT NO. 3
Concrete Supplier: West Coast Concrete, Inc.
Arch.Engineer: Gilbert ABsoc., Inc.
General Controctor: J. A. Jonos

Location of Concrei, Placement Pou'#634 RB

Date Cast 12-6-72 Concrete Class. -000 P.S.I. Area 28.27 Sq. In.

Cement Factor Brand Fla. Portland Type Ii Aggregate Size IM #67

DEL. CYLINDER W/C SLUJMP CONCRETE A
5/N,. i IOINT. GAL.-SACK INCHES A I TEMP, , ATE TES'.D DA TS LO A S.P.5 .P.111.1.

27365 206•A ' 2 1 -.3 58 12-13-72 11", 00 4010 See Below
-___-, ..... -4 ,_-~-12 -13-72 7 11 ,500 401 o" "1 • ,•_/3__ 28 1' oo 1 ;o001 09

D ..,1._-_ _ 28- _-,Z, I P5, 00..
9 0 166,0 _70. ... I --7 90 ,D0

OW n " +" f. ,k C. -7 10 4 17,'+

2U 7___29 _ _ . .!• A 58
B!

I -------- - - A ~ ~ - -

12-1 3-72 7 : 112,000 39b0 see Below

C i _ i
12-13-72 7 :113,500 : 4010

28 :157,500 1 5570

______ E _1 , 3-6-73 90 1 71,500 60702 Z __71 Y17 ,~ _ _z._ __.o__._• o o s• .......

223I . | _L' W of Bu.tt. #4 4th lift "____.__2.•L zo• T•_T•;.•_-• T•.... 2•j2-•_- •-13---C 12 '000- hh2 Sao Be low~m
... .B 1 12-13-72 7 124.000 4390

D )T _• -- • • 28-T-•-T o - _ _ _o_

l1±73 2~ 163 000 P70 _____

j; 90 1.... . - •--6 5590
_______ L~ISFE of Butt.j'4__

I
____________ L .. ~. *

REMIARKS: Inspectort T. Oibboney, PTL

____ -.7',

/
1 - Florida Power Corp., H. C. Bennett 0 1 9

Florida Power Corp., E. E. Froats r .
I .PTL To.oa. M coli vr0ay ,
I -- 071" - W T K,,,n T.... . .. vra )... . 0__
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"FM 2.12 Exhibitt-6
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PITTSBUNGH TESTING LABOR,-TORY
IK*AE•LSNED se0t

PITTSBURGH. PA. Ordei
AS A MUTUAL P•ROy"MoN TO CLOrNTS. THC PUSLIC AND OURSELVES. ALL REPOrrR
AEIX OURMITTWO AS TH9 CONPI'D•TYIAL PROPERTY OF CL.IXOTS. AND aUTNOR$ZATION
0OE IMUOLICATION OP STATEMENTS, CONCLLUSJONY OR [ET Pq 'TS FROM OR AIEGAROIINReo

OUR REPOIRTS Ig ft9?StRVts PENDINO OUR WRI0rT7N APPROVAL. Repo

REPORT Date

REPORT OF TEST ON CONCRETE CYLINDERS
6" DIAMETER BY 12 LENGTH

-'-page 5 of 14
Foam FA-

r No. TA-7732

rt No.

REPORTED TO: FLORIDA F
PROJECT: CRYSTAL
Concrete Supplier: West Coast
Arcli-Engineor: Gilbert Ass
General Confractor: J. A. Jones

Location of Concrete Placement

'OWER CORP.
UVER PLANT UNIT NO. 3
Concrete, Inc.
oc., Inc.

* a MISED 3-13-73

Four #641. IB

Date Cast 12-9-72 Concrete Class 5000 P.S,I. Area 28.27 Sq. In,

Cement Factor 8.0 Brand Fla. Portland Type 1T Aggregate Size - ASK 6?

DEL. LINDIA W/C SLUMP AIRW CONCRETE DATE TESTED AGE TOTAL LOAD COwP. It. SPiCIFIC
#/N, IOENT. OAL.-SACK INCHES AiR . TEMP. F. DOAYS IL,. P..I. LOCATION

27h19 2072 A h.h.3 2;6 3.5 12-16-72 7 116,O pop hiloO See Be-f--- 12-16-72 7 115 1000 JA070

_ 1 -6-73 28 1215•001 5 _n D_ 1-6-,731 1 Z8 7v 1•O0! ,5550
1 -9-73 90go 173,500 1 6130 1

B ut0 r e s -Be v , 1 Ni l ... ....
27424 .31 - i 3.2: 54 12-16-72 7 110.e- 1910 See Below

B ___ 12-16-7;1 7 "115-0 :O
_ __ _ _ 1-6-7_ 28 1h2,500 SO LOhO, D 1 -.6-73 1:L 28 1 2.• ,70

E 1 3-9-73 90 182,500 6860
A : __. 3-9-73 90 18570,o 6501

20' W. of Bu r__fLeIV,
277 207 A .. 2 .•3.0 57 ,12-1 6-721 7 1'151.500 1,02{0 1e 382 44"Q

i B i12-16-721 i 7 12?L•,000 L•390

D 1 1-6-73, 26 1157.500 5570S3-9-73 1 90 167.,000 5;910
F 3-9-73 1 g0. 1177, 500 6280 1

Belo-w cenal~r of access' I].evt111 ...
204A 4.30 4. 3.2 58 12-16-7[ -7 1 109.5N0 3 '870) Sme Bel•o"
( B i 2--7 7 112,O00! 3260

a •i ,1-6-,-T 28 15! 6;,o 552o *1
.. ..... 3-9-73 90 165;,500 5850

REMUAtRKS. 3-9-73 90 170,z 000 ... 6010

20 Me ./12,
e e 4

I- Florida Power Corp., H, C. Bennett
2 - Florida Power Corp., E. E. Froats ?C/yPIT TSKTU 7,,L4 D~A ORY

I



I"FM 2.12 Exhibit 6 - page 6 ojjj,,,
PITTSBU,.6H TESTING LABOR%,TORY

EWAU"II, SN6D 1el "•'

PrrTBBURGH, PA. - Order No. TA-7732
AS A W•ITUAL PROTECTION TO C09IENT, TN1r PU•SL1 AND OURSLVIgs. A1. R iPORTr
A39 SYMJSITT9O AS THE CONPIDENTrAI. PROPIIRTY OF CLIENTI, AND AUTN@UIMATIOW
Pon PVI6LICATION Or oTAiINMINTS, CONCLUSION6 OR4 WERACT@ PROM OR RtOAROIN R

OUs, REPO-RTS Is ResWRVOD P9NDINO OUR WRITTKN APP'ROVAL Report No.

I

REPORT
REPORT OF TEST ON CONCRETE CYLINDERS

6" DIAMETER BY 12 LENGTH

Date

fRPORTED TO: FLORIDA POWER CORP.
PROJECT. CRYSTAL RIVER PLANT UNIT NO. 3
Cncreomm Supplier: West Coast Concrete, Inc.

jAI&Esnglo,,. Gilbert Assoc., Inc.
fGe.wl Contractor: J. A. Jonos

ILocation of Concrete Placement__
Pour #666 RB
Page 1 of 2

Date Cast 1-7-73 Cvncrete Class 5000 P.S.1. Area 28.27 Sq. In.

Cement Factor 8.0 Brand Fla. Portland Type U Aggregate Size AST, #67

CYLINDER C SLM CONCRETE AtlTETD
CYLINDER P AIR % OE A TOTAL LOAD COUP. ST. MPIWFIC

IDo 1 INT. GIAL.-SACK INCHES TEMP. F. DAYS LU. P.4j. LOCATION

2117 A 31 T.T 59 1T 7 125,000 4420 Sg Belov
B1-14-73 7 130,000O 4600 '''

2 -f-'-75- 28 165.000 5840

- 2-4-73 w28 .157,0 55_0
- -g7o ' 171.500 60701---- • Aj~ -4. 7- 73 g3 1371,00 6050

2118 4.27 3 .2 53 1-14-73 7 1 127.000 4490 See.1w
1_-_14-7 Z3 115.00 4070 _

C _____ 2-4-73 28 164.500 5820 1
D_ 2-4-73 28 163,500 5780 _ _"

_ 4-7-73 90 17695, 6Z40."-"-"-' 1 4- 7-73• 90 111t 00 5050 , ..

9__W._ofButtress #4But . Ee 141' _ _ _ ___o_ .
k347 2119 A 4.3 3k13.2- 7 14122. O0 122,000 630. t .JLJ

3 _ 1-14-73 7 120.500 4260
__ _ _ . _ 2-4-73 28. 158,.000 559,,0 ,..:.._.

_ _ ____. __ 2-4-73 28 162.500 i 5750
4__ _ 4-7-73 90 174 500 f 6170

:4 ,_ &-7-73 90 171,000 1 6050

2120 A 4.29 3 3.6 59 1-14-73 7 120,000 T 4240 See Bayoo

A 14-73 - -f 12.000 1 4460 i
2.4-73 923 137-500 T 5570.

_ 2-4-73 1L28 J 161000 5700 ..9 4 -7-73 90 173,600' 6130 " :,

:.41 • : F 4-7-73 90 176,000 6230.. _..______

150 W. o t a, ', ,.

4: 0*1 Powrm el, Nf.~ C. Bennett
1P -o PTLr., -. f.. t

.1 .-PTL W e t
I PT- pýPqh.

6F.L adl - 0 Iggas x ne_4 £it3Lylray,.

t I
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FM 2.12 Exhibit 6

PITT

"As
A ~ FOR

fREPORTED TO: FLORIDA P
IPROJECT: CRYSTAL R
Concrete Supplier: West Coast
{Ankolior" Gilbort AsSE

noml Contrtctor: J. A. Jones

Location of Concrete Placement

page 7 of 14
m• CLtl

SBU,.GH TESTING LABOR"-,TORY
PITSIBUROI. PA. Order No. TA-T/32

MUTUAL. PRoTClCTION TO CLIINYS. ?TE PvISIIC AND @OUR1ELVS. ALL *IPOWT6
SU:MITTOO AS TH9 CONPIBINTIAL PSQP9RTY OF CI.9tNTI, AND AUTHORIZATION
PUL1CATION OF STATMKNT1. CONCLUSIONS 1 1TAT FROO ARIN eptNo. *_____________Re*USS Slpl~'09P S 10 01911AE 1090001011 OUR WRI"9N APPROVAL. rPon No.

REPORT fnot

REPORT OF TEST ON CONCRETE CYLINDERS
6" DIAMETER BY 12 LENGTH

OWER CORP.
IVER PLANT UNIT NO. 3

Concrete, Inc.
C., Inc.

IPour #666 RU

Page 2 of 2

Date Cast 1__-73 Concrete Class 5000 P.S.I. Area 28.27 Sq. In.

iCmemnt Factor 8.0 arad ]pil. PorlarBd Type __ Aggregate Size AM #67

DIL. CYLINDER W/C SLUMP CONCRETE AGE TOTAL LOAD COUP. IT. 'CwIIC
S/AM. IDENT, GAL.-IAC E TEMP. DAE, DAYS LBS. PA.#, kicATMOIS

ý4565 2121 A 4.2 314, 3.4 62 1-1 F47T-7 7 1278O00 i4490 is to Ielow-

_ _ _I03 7 12o o 420S2-4-73 '28 S13.1500 -543V0. '•

D 2-4-73 28 __150.00 5320
,4-.7-73 90 194.,00 6880 _ _
4- - - 77- 90 181.000 640"'

9. 3. of Buttrsas #31 E1ev: 150'
•$75 21223A 4.3 6 '.'5" 60 1-14-73 97 12000 go0o, Bu

B 1 1 _ 1-14-73 . 7 118000 4240 4175
___c_ _ _2-4- " 73 28 __ __I__0o_ .1o • ,.,,
D ______ _____ _____ _ 2:-4-73 28 159 500 5640 __ ._.__ ,__S4-7-73 90 1 i7'0"000 16010

'¥~~~v 1 -- 3 9 65, 59 S70 ,

5'__. of Buttr.ess #.i, Slev: 1-536' 1 _ '
p4591 i 2124 A 4.328 3.6 60 1-14-73 7 12S5000 4420 PeowlovB i1-14-73 ii7 120,000 4240 • .

___j2-4-73 28 90 ,,. , 60

D 2-4-73 28I 159.500 5640:.•..

KMAL4: p 4-7-73 90 '1697 o00 6000

2-4-.. 1t8 S. 1 61b P.

I -! i•-•ls Poww. Cap., H. C. Senne,
1: ý Pla*a Pewso Carp. E. L. Frmos

PT&. -, Ta Hrn
I , PTL. v W.r
IPL - P-h.

Rose i. McGtlltvray, P••.,'o



,1 T4.ST;NG LA Z;.- TO

PITTSEQURG-i. PA.
~1 5 QL C%-S .2- r - C . ;% V % - .. O ?

REPORT
REPORT OF TEST 0N CO.,,,RETE CYLISODERS

IRy page-8 of 14

c.w, r N:a. TA-7732

0.,,e_ _ _ _

6 DIAMETER 61 1: LE.4GTH Oi

'EPOR TED TO: FLORIDA PO'ER CORP. fop
VNOECT: CRYSTAL RIVER PLANHT UN1T NO. 3 • • ./

Sftfolo Supplier: West Ccest Concre'e, Inc. /

ptpoml Convofctor: J. A. Jon*% A. To Ny"vewm.at
..... ~ - __ _

1-25-73- cmme ciz 5 P.S.i. Area 2827 Eq. In.

t Fmator. .25 Brand 12*. Poatnd Tý;:e II AAegOe S-re hS 67

0iL. I CI INV•RE SILU,"P 04%7CfIT ISID A SG TOTAL L .D L C01.r. 9iT. IPwf;1"z
G AID .- GAL.-SACIt MCpHS TIE"P. *V. CA% 9 Um . L@CATU

IOM9 g5L..kII -36~JL .5j.j..58 2-1!--73 7 1 3 - *500 O

.. AiI1.o -- X&- Kin

-i I a52 _

C 2! :1 La 1

21i ý j~ i L..522 164 3.2 58 2-1-73 7 11AOO a=I0

* It

E~!AagS~ ____

.4ý- - -

P-VPC !aty Fbewds
3 P TL &URGM Tr ___ i-a



A.. 5, .-. ._

P 1 71~ : T 0 * i.P A. *.

0 to . All I fro-?$

R:%i~~~.L; *... -. .>. .5

RY page 9 of 14

Order No. TA-7732

DateREPORT
REFORT OF TEST ON C'4C•CETE CYLINDERS

6 DIAM.ETER BY 12 LENCGT-

rEPQRTED TO: FLORIDA PO'VER CC2P. e'D
'ROJeCT: CRYSTAL RIVER PLANT UNIT NO. 3
UO•fel€te •'vFoier: West Coast Conc~ot, Irc.
IthI-Enftinoer: Gilbert Assoc., kIc. Lispector:
4miaI Contpocet-r: J. A. Jones fus T L

~7toi-i c~tel ~r2*' ~ ______________
:• t~•o•C et:;Ol',• ,K""' ';"'" ' "" :, :••: 65'•] ' J :"-'",'-"." ' ".-,.:-'"".

0Dte Cost 191.=.D _ Cowrrete Class_ 52OO P.S.1. Area 2B.27 Sq. in.

Cement Factor 7.25 Brand Fla.o•ortland Typa Ii Aggregate Size,-AS 67

DEL- I ICS'JoiR All, AIR 'A.TE 04TE TIST1 ACE TOTAL LOAO CO,°lP. ST. "°'"
SIX. ICENT. GAL.-.ACK INCHES TEtAP. -r. TCAS LBS. PSJ. LO,.AT;C.

ý;28 LIL166i.A .... 2L1, 3 1L 3 6 6 2-7-73L 132,*500 1 L690 10'1 S=Aitt_

______...._____ I2-28-73 28 Q,(.6 .. 0. 1 M182'

_ , ,, £__ ____. ._ 18•;•oo . 6,•6o*~ 7A _____ _ 623

_________2_!7 A 1 k.., 2 1/2 3.- 62 2-?7-3 7 , .00. b,810 ,

. , . 2-28-7• 28 179-.000 6330 187L
-__ D a 186.500o 6600...'

____________ 15-1 -73 90 Al191, Cm____

-.... .

• . -.--, --. I

I

Vol 2 -P C Q lity ;eemcda
3 P TL

PITTSBURGH TESTING LABORATORY .....
• ••% T -, i:



-54A 2.12 Exhi .,, -. ..% ' page 10 of 14

. .• P;'uI.C 4.; I PA. Ord,,r No. TA-7/32
Iz , , . ) 1 i 1. -'ý , As a. ' .Ps A"I L rl-a'T

4w.. A. lvS 1 t b.IP• , tIU f-' "A , , .... I t dl . ;L I. I , B o~•. o'I ~ I C IA **..' •I•&'MC#'IArn

REPO R.r .

REPORT OF TEST ON CC:.CRETE CYLINDERS
6 DIAMETER SY 12 LENGTH

REP0#;TED TO. FLOT1IDA POW'FI'i CORP.P
MOJr:CT: CRYTtL 111hYVL1I.ANiI L5;;IT NO. 3

Cercre, t u,, pplet: K.', o C o., In., .
A,'q-L•fginvrn: Gilbtrt Assoc, Ifc. Inspectort/
Sen,,,, Co,.r.cio,: J. A. Joro,'A.• * v. v ii M l

",+ ,,, = •, •: ,+ ,,;, ,,,,,o_,. , ' -, ,. . , , . -' t .P Om J y n ". ' ,. ".' ...: : , . ' .. - ..'.. .. ,... .. i.. . .
• . .. . .. J-. ,. . ..- L N , . ,

Wto CaC ll A .- 7. - _ Concrcp cIRS. . _ P.s.I. Arti.t M8.27 Sq. in.

C .me.t F cL t .. _ _ __ brand ..... ". ..... . ... . .A y--j, ..... e -Sire

-•.. --r - ,; .-. - 6• -- -
_ _L. CVLP4 010 A -T -- .iuAFC . . .. AP-c 1

Cow. QAt.4ACK SNC1s 'TOA. '.

__ - P..-- 0 "/ ___ _ - Y , •. t,.A Q l.•o J• _;•+

4. 42V

-. - -. .-.... . . +.. . . . , -1 _ _ 2 1 ... .... . . . . . . .. . ... . ....

I

- -- -La - t. ----.-..-- - -- -----
2-7 --1 i • ,

1-. -fr `001-~~-Kz1 fA-.-

. . . .. .. . .. . . .4 . . . . . . 1 .. . ... ... . -. . . . . . . . . . . .... ...-. - -~. - - . . -.. .-. . . . . -.. . . . . . . . . . . . . . . . ...

; ~ I A7 n .•a

..........................

, " ' ........... .......................... .......... . .. . .. . . .. .. . . . . . . . ... . .-a i. '• ' 'TL. 'I.. . < ,• "T r+i ./.,: • ,T R
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r No. TA-7732

REPORT OF TEST ON CONCRETE CYLINDERS1
6 DIAMETER BY 12 LLtJGTTI

REPORTED TO: FLORIDA POWER CORP. /"
CR:YSTAL RIVER FLflFr UNIT 00. 3

. ." ,:. . WAt Coost Conccla, Inc.
-, , . Gilbert Assoc., Inc. Insp

. t . :; , '. 7Jo12s

- . ...+. ' .. ,'.'- : - • .,,:p __ _ _ O R 7 2
. ... - -' : .+ .

- "#

_ctor4.. .,..
A. VON NYVN#JgExPUL

,:)at*Cest 2-16-73 I Concrete Clagss 5000 P.S.1.1
TCewmt Factor 7.25 Brand 1n&. Portland Type n

I I I

Area 28.27 Sq. In.

A~grogate Size AMl4E 67

101AL LOAD COUP. 8I. T pCItc€
LS as8.. LOCATIO,

1 -76f

FIRI

51.5 5360J~
29! •
233i 22 tL

2-1" o %•',I:UI4GH TESTII4G LABOR TORY

. .. v
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50PITTSBURGH. PA. Ore No. TA-7732
ASf A 0dAwU'VAL PUTcCTIwOU TO CL" T"S. Ct PueI.tC *0O OUDSItyvell. *A. US ?UwrAlNCr GBIT I tO~l ASl THE €.O"T1V%~TAL P*0094"V• Of C.'tftffl. &"*N AMPTODrlMg4 A'fION

PON PUBLKSATION OF STATSNIWTS& CCNlC6;.•ION* O*V 9ImlCYS -QOM 4W A.
OUR *56s is M3rESAXVrD PSM04aN OU• w*$7Tr"N AP,'CN.

REPORT
REPORT OF TEST ON CONCRETE CYLINDERS

6" DIAMETER BY 12 LENGTH

REPORTED TO:
PROJECT:
Ceocrete Supplier:
Anh-angInew:
General Confrocior:

FLORIDA POWER CORP.
CRYSTAL RIVER PLANT UNIT NO. 3
West Coast Concrete, Inc.
Gilbert Assoc., Inc.
J. A. Jones

Test Date 3-3-73

[m_.tian of Concrete Placement 11w Inspector: !A Zý' A_
I POUR: 722 RB I
I I B. ODR1•, P T L

Date Cast 2-23-73 Concrete Class 5000 P.S.I. Area 28.27 Sq. In.

Cement Factor 7 .25 Brand Fla. Portland Type IT Aggregate Size ASTO# 67

DEE CYLINDER W/C SLUMP AIR % CONCRETE DATE TESTED P.S
JI OIENT. GAL.-SACK INCHES TEMP. oF, U I P.O.1. L LOCATIkC

02562 219 6A .. 1_,, 3.6 64. .32310 0 _3.o 78 1 8'E ,.tt# 3

!___ I ,,?:2~ ;. 1••.o ! -•O

..... ___ _____ 5-21.-73 11 go 1 2073000 1 7320
I _ _ _ _ _ , _ _ __ I t

j71 1 2197 A 4..58 i 1 1/21 3.6 61 13-2-73 "9 115,000 1.800 16' W..Bitt
I 116.000 1 4k20 ,. E .
I ,,, _, _ 3-23-73 I 26 167,000 : 5910 219'

D D I 1 t t!_ ,,_, 151o000 15
_ 1 1 5-24-73 i 90 ? O5..000 i 726o0I

'1 200_ _: 7090 1

__ _ I_ _ __ _ _ "t ' II i __________ _______ _______
_________ _____ ,i

SCA OFC'.

.ct: 2 : JA3JO81ity Control
3-F TL T:3-26-3-24

I - - - - - -



I
tf $TOFat., FP-3.-P. .12 ExF4TTSBURGH TESTING LABORATORY page 13 of 14

TiT vI SHi 1801Z PITTSSURGH. PA. Order No_ TA-7732
AIS A MUTUAL PROTLCTION TO CLIINTS. T.AC PUN2:C ANO OURSELVES. ALL REPORTS

ARMC 8WMrTTEO AS TOIE CONFIOF.T*AL PROPERTY OF C'.. NT$ AND AUTNO,9!ATIOMFRo PIO•=.ICATION OFl ISTATKI~kINTS. ýCNCL.V.SIONS 00t C17MAJCTS FROM Olt 1490^RVING

O01 REPORTS IS XISCRVIrO PCP40INN OUR WRITTEN APP"OVAL.

REPORT
REPORT OF TEST ON CONCRETE CYLINDERS

6' DIAMETER BY 12 LENGTH

iREPORTED TO:
PROJECT:
Concrete Supplier:
Arch-Engineer:
Genera I Contrac for:

FLORIDA POWER CORP.
CRYSTAL RIVER PLANT UNIT NO. 3
West Coast Concrete, Inc.

Gilbert Assoc., Inc.
J. A. Jones

/

Te.-t Inspec' ort("/M //$I im_*TvPOUR: 7317-RýRLocation of Concrete Placement.
I I

Date Cast 3-12-73 Concrete Class 5000 P.S.I. Area 28.27 Sq. In.

Cement Factor 7-25 Brand Fla. Portland Type II Aggregate Size AST?' 67

DEL. CYLINE w/C SuP c C E- I T AGE TOAL LOAD COMP. ST SPECIFIC
S /N, IENT. GAL.-SACK ANCH AR % I DATE TESTED AL.SC

INIES TEk!P."F. DAYS I LBS. P.S.I. LCCATio-%

021771 I 2219 A 4.55 J1h . 3. 6 69 :3-19-73 7 .103 _.000,.i36.. 7' N of S
J ) J)7 1 03.000 13640 Const Joint-

_ _C 1______ 4-9-73 28 1574000 15550 Elev 222'

E 1___6-10-73 go 173.500 ;6070
_F go__ I__ 90 177,500 ;6260 _

02779 2220 A 4,.5.5 21J. 66 I)-19-73 , 7 106,000 13750 13' S of N
: I. _ __- _ _- 7 110 000 3 on99() Const. Joint

. t ý4L9--73 28 156,500P 5540AQ Elev 227'
____ _ D_ __ _ I 28 153.000 !5410

E _ _ I i6-10-73 90 153, I 0015_10
I'90 ,16"'ooo 5240

_______ I____ ___ ___ ___ _______ _____

-__ __ ____Damaged

_ _ __ -I. I R ._ _

_ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _

RIEMARKS:

ITTSBURGH, ~
cc: 2 - JAJQua2ity Control

3 -P TL

Ross .Nccilhira:. .

-P.7 _7 7z~~ ~-
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paqe 14 of 14
r No. "TA-7732

REPORT
REPORT OF TEST ON CONCRETE CILINDERS

6 DIAMETER BY 12 LENGTHI

REPORTED TO: FLORIDA f
PROJECT: CRYSTAL
Concrete Supplier:. West Coas0
Arct.Engineer: GiIbert Ass
General Contractor: J. A. Jones

POWER CORP.

RIVER PLANT UNIT NO. 3
Concrete, Inc.
OC., Inc.

I

Location of Concrete Placement POTJR:74 - RA TetInspector:R_ r. !Ol
L _ I

Date Cast 3-21--73 _ Concrete Class 5000 P.S.I. Area 28.27 Sq. In.

Cement Factor 8.0 Brand Fla. Portland Type II Aggregate Size AS:# 67

DEL. CvLINnER vv C SLUMP I CONCRETE IAGE 'TOTAL LOAD 1COVPR. ST. SPECIFIC
10. ENT. GAL.-SA C. INCHES AIR % IFNP, ýF. D DAYS LBS. P.S.I. LOCATION

Q2988 j2225 A 4.28 1/4. 3.5 13 --28-73 7 18 50 0 14of
,- " •._._L _ _. ' ! ' 7 _JL29,000 '4560 ' l. 2:.3 ..

. _ ___ _ _ 4-18-73 28 154,500 '5470 _

* D__ f _ _ _ 28 162 500 . 5750
'__ E t _ _ _0 :3.b5,000 6540

_______~L.I________ .. 0300S 64i60 _____

02894 2226 A 1J4.32 2 1/4 !3.0 62 3-28-73 7 127,000 i4490 10' E of ABB3
* B . I 117,000 4140 91, 237

I i4-18-7_.3 28 160,500 5680
Di _ I'176,000 6230
E __ '_ ;6-19-73 90 204,000 7220

p ________j I200,000 71)10 _____

* I
* .1

REMtARKS:

4

cc: 2 - JAJ Quality Control
3 P TL

(PITTAE Tq

I~ s .-* -m~l v P

A
I


